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POSITION DESCRIPTION CODE QTY.

1 Main Base AMT01_001 1

2 Hexagon Nuts M20 T001024 2

3 Rubber Base (Black/Grey) C002185/C002186 1

4 Wheel B005072 4

5 Shaft Cover N001021 4

6 Wall Plate AMT01_006 1

7 Washers Ø10 L006025 2

8 Hexagon Nuts M10 T001034 2

9 Hexagon Socket Countersunk Head Screws M10x20 B015045 3

10 Shaft AMT01_010 2

11 Hexagon Head Bolts M10x100 B015188 2

12 Locking Handle AMT01_012 1

13 Plastic Cap AMT01_013 2

14 Locking Base AMT01_014 1

15 Washer Ø6 L006016 1

16 Adjust Base AMT01_016 1

17 Hexagon Head Bolts M6x25 B015079 1
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